
 
 

 

 

2021 Annual  

Water Summary 

Report 
 

Prepared by:                  March 31, 2022 

 

Stephen Kari 

Acting Manager Water Treatment 

 

Date 

Endorsed by:                  March 31, 2022 

 Mike Jensen  Date 

 Director, Water/Wastewater Treatment & Compliance 



 

ANNUAL WATER SUMMARY REPORT 

 

2 

Table of Contents 
 

Introduction 3 

SUMMARY 4 

System Specific 6 

Sudbury Drinking Water System 210001111 - Wanapitei 7 

Sudbury Drinking Water System 220003537- David Street 10 

Sudbury Drinking Water System 220003485 - Garson 12 

Dowling Wells and Distribution System 210001665 16 

Blezard Valley/Capreol Drinking Water System 210000737 19 

Falconbridge Drinking Water System - 240000020 33 
[...]
water contamination as deemed necessary through mandatory compliance known as the Statutory Standard 

of Care. The regulation stipulates that water works owners will continually monitor water works 

performance, source water quality, review levels of treatment versus current standards and emerging 

technologies. For example, this standard of care has been demonstrated through the following projects: 

1. Removal of Iron and Manganese within the Blezard Valley-Capreol system  

Though iron and manganese do not pose a direct health risk, at high concentrations in water they 

can cause aesthetic issues such as stains and coloured water. They also cause operational issues 

when UV disinfection systems become maintenance intensive. To reduce these impacts, CGS, 

working with its partners, is taking proactive actions by implementing treatment through a pilot 

project. The design and procurement of this project are now complete, and the construction is 

starting in Spring 2022. 

2. Addressing contaminant levels in the Garson Well Field 

Tetrachloroethylene, a harmful chemical, was first detected in 2011 at levels below half the 

provincial regulated limit within two of the source waters within the Garson well field.  Despite the 

levels being lower than permissible amounts, the City undertook a Municipal Class Environmental 

Assessment to identify a long-term water servicing strategy for the area. The preferred solution is 

to decommission the existing ground water supply wells and supply the Garson DWS with surface 

water from the Sudbury DWS. Detailed design is planned to start in 2022 and includes new 



 

ANNUAL WATER SUMMARY REPORT 

 

5 

watermains, upgrades to the Maley Booster Station and a new Booster Station to replace the current 

O’Neil pressure valve. A water quality study was undertaken, and a corrosion expert was consulted, 

on the phased construction plan to gradually introduce surface water and decrease the ground water 

in the Garson DWS. 

The MECP is responsible for the enforcement of regulations and conducts annual, announced and 

unannounced inspections of all our facilities. As part of the new format used by the MECP, the Inspection 

Rating Record (IRR) is not included in the final consolidated report. All CGS water systems reviewed to 

date passed the inspection. However, two issues were identified: ongoing tetrachloroethylene 

contamination impacting Garson Wells #1 and #3; and elevated levels of trihalomethanes (THMs) and halo 

acetic acids (HAAs) in parts of the Vermilion distribution system. Work is already underway to 

decommission the Garson wells and introduce water from the Sudbury DWS. And a working group is being 

formed with participants from Vale and CGS to address the THMs/HAAs in the Vermilion system. We are 

still waiting for the final reports pertaining to the Wanapitei WTP and David St. WTP of the Sudbury DWS. 

As per regulatory requirement, 14 adverse water quality incident (AWQI) reports have been filed. 

Corrective actions were taken, and issues were promptly rectified and reported to the MECP as well as the 

Public Health Sudbury & Districts (PHSD) unit. 

For 2020/2021, the MECP inspected our Dinking Water Systems and noted two non-compliances with 

regulatory requirements. Both non-compliances were the same and applied to Wanapitei and David Street: 

The owner did not have a harmful algal bloom (HAB) monitoring plan that met the requirements 

of the Municipal Drinking Water Licence (MDWL) condition. Requirements for the HAB plan are 

outlined beginning on page 17 of the MDWL. The HAB plan was recently updated, is available 

electronically to operators, and covers the basics of maintaining CT (concentration × time, 

measures the effectiveness of a disinfection process) at particular levels when required. Intake 

Protection Zone (IPZ) mapping for source water is also provided. The intake camera is used for 

viewing of the intake area. However new requirements in the MDWL were not met with the existing 

HAB plan, including: 

 No directions to report blooms to SAC, ORO, MOH (Spills Action Centre, Overall 

Responsible Operator, Ministry of Health) 

 No sampling plan details including location, type, frequency 

 Triggers for increased sampling need to be expanded as per Condition 6, MDWL 

 Staff training must be documented in accordance with the MDWL. 



 

ANNUAL WATER SUMMARY REPORT 

 

6 

The respective HAB plans for Wanapitei and David St. were updated and provided to the MECP on June 17, 

2021, and the operator training was completed and documented on July 26, 2021. 

The Community Lead Testing Initiative was instilled in 2007 and falls under O. Reg. 170/03, Schedule 

15.1. Due to COVID-19 restrictions, CGS was granted relief by the MECP from residential sampling during 

the two sampling periods. The relief was granted based on our history of low lead results and the strength 

of the corrosion control program in place at our facilities. However, distribution samples were still collected 

and tested for lead: 24 distribution sites were sampled. The results ranged from a minimum of non-detection 

(below 0.1) to a maximum of 0.4 against the regulated standard of 10 parts per billion (ppb, or µg/L).   

CGS has achieved reduced sampling for lead testing in all systems except for the Sudbury DWS, fed by the 

Wanapitei and David St. WTPs. These sections must continue to be sampled not due to the quality of the 

water but to satisfy the section of the regulation stating minimum sampling requirement as a function of 

population served by that system. CGS continues to provide corrosion control to its DWS that require the 

chemical treatment and this program has proven its success with the low lead laboratory results.  

Water quality throughout all systems is monitored twenty-four hours a day, 365 days a year. Regular 

sampling schedules are followed in accordance with O. Reg. 170/03, our Municipal Drinking Water 

Licences and Permits. The treated water is fluoridated to prevent tooth decay in all DWS as PHSD mandates 

this requirement. 

    

System SpecificSystem SpecificSystem SpecificSystem Specific    

Drinking Water Services within the City of Greater Sudbury is a combination of municipally owned and 

operated utilities along with the supply of purchased potable water. CGS owns and operates two surface 

water treatment plants along with its distribution systems, six ground water treatment well fields along with 

their own distribution systems and one independent distribution system conveying purchased potable water 

from Vale’s Vermilion Water Treatment Plant. 

 

 

 

 



 

ANNUAL WATER SUMMARY REPORT 

 

7 

Table 1 - Overview of the City’s Water Systems 

Drinking Water System Type of Facility Source of Water Communities Served 

Sudbury DWS – 

Wanapitei 

Class IV Surface water 

conventional treatment plant and 

Class IV Distribution system 

Wanapitei River 

Sudbury, Coniston, 

Wanapitei, Markstay, 

Garson West 

Sudbury DWS - David 

Class III Surface water 

Membrane Filtration Plant and 

Class II Distribution system 

Ramsey Lake 
Sudbury (West and South 

sections) 

Sudbury DWS - Garson 
Class I Wells and Class II 

Distribution system 
Groundwater 

Garson East (east of 

Penman Dr.) 

Dowling DWS 
Class I Wells and Class I 

Distribution system 
Groundwater Dowling 

Valley DWS 
Class I Wells and Class II 

Distribution system 
Groundwater 

Valley East, Azilda, 

Chelmsford & Capreol 

Falconbridge DWS 
Class I Wells and Class II 

Distribution system 
Groundwater Falconbridge 

Onaping /Levack DWS 
Class I Wells and Class II 

Distribution system 
Groundwater Onaping & Levack 

Vermilion Distribution 

System 
Class II Distribution System 

Vermilion River 

WTP Owned and 

Operated by Vale 

Lively, Naughton, 

Whitefish, Copper Cliff, 

Walden Industrial Park 

 
 

Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System 210001111 210001111 210001111 210001111 ----    Wanapitei Wanapitei Wanapitei Wanapitei         

The Sudbury DWS is comprised of three different water sources; the Wanapitei Water Treatment Plant 

(WTP), the David WTP and the Garson Well Field. 

The Wanapitei WTP is a conventional surface plant located between Coniston and Wahnapitae. Its source 

water is from the Wanapitei River. The plant’s rated capacity is 54,000 m3/day and provides approximately 

sixty percent of the surface water in the Sudbury DWS. The treatment process follows these steps: 



 

ANNUAL WATER SUMMARY REPORT 

 

8 

Raw river water is screened through coarse and fine screens. Five pumps convey the raw water several 

kilometers to the plant for treatment. 

At the plant, the raw water is initially disinfected by chlorination. The chlorine gas is switched to chlorine 

dioxide (ClO2) during the summer months to reduce tastes and odours in the water. The water’s pH and 

alkalinity are controlled by the addition of lime. A coagulant (alum) and flocculant (polymer) are added to 

remove colloidal solids that are in suspension. Sedimentation is a separation by gravity of clarified water 

and sludge. The settled sludge waste is pumped to a nearby sewage lagoon for treatment and the clarified 

water is sent to four filters. 

The filtration process is to remove the smaller particles that did not settle. The filtration media is a mixture 

of silica sand and anthracite coal.  

The filtered water flows into a reservoir where lime is added to adjust the final pH and alkalinity along with 

addition of a corrosion control chemical. Fluoride is added as mandated by PHSD. 

Chlorine is added at this stage to ensure final disinfection of finished water and to maintain a residual 

disinfectant within the distribution system.  

The treated water is pumped through ultraviolet (UV) light disinfection units to provide extra inactivation 

of pathogens.  

The treated water is pumped to the distribution system by six vertical turbine pumps and directs the water 

east towards the community of Markstay, west towards the community of Coniston, to the city of Sudbury 

and the Ellis Reservoir.  

NonNonNonNon----Compliance Compliance Compliance Compliance with Act, Regulations, Order or Approvalswith Act, Regulations, Order or Approvalswith Act, Regulations, Order or Approvalswith Act, Regulations, Order or Approvals    

In 2021, the Wanapitei system had 2 AWQIs. The first incident was the installation of a bib system in order 

to fill Ellis Reservoir during a critical watermain break. The bib was super-chlorinated, flushed and chlorine 

residual and bacterial samples were taken. The MECP granted permission to put the bib system online 

before awaiting the bacterial results based on the rigorous installation protocol applied. The second was the 

presence of Total Coliforms and E. coli (together referred to as bacterial samples) at a hydrant after a water 

main repair. The hydrant was flushed, and two sets of bacterial samples were taken 24 hours apart at the 

hydrant in question and at a close point upstream and another close point downstream. All subsequent 

samples came back negative. 

 
 



 

ANNUAL WATER SUMMARY REPORT 

 

9 

 
 
 
 

Annual Flow SummaryAnnual Flow SummaryAnnual Flow SummaryAnnual Flow Summary    

Wanapitei WTP 

  Total Flow 
m3 

Average 
Daily Flow 

Maximum 
Daily Flow 

Peak 
Flow 

MDWL 
Maximum 

Flow 
% 

Capacity 

  m3/d m3/d L/s m3/d 

January 617,765 19,928 21,268 389.6 54,000 36.9 

February 504,930 18,033 20,709 293.6 54,000 33.4 

March  667,456 21,531 24,643 400.8 54,000 39.9 

April 718,380 23,946 25,326 391.7 54,000 44.3 

May 763,340 24,624 26,181 439.9 54,000 45.6 

June 755,003 25,167 30,916 405.3 54,000 46.6 

July 764,938 24,675 26,730 387.9 54,000 45.7 

August 798,363 25,754 30,996 452.0 54,000 47.7 

September 732,697 24,423 27,653 467.0 54,000 45.2 

October 708,553 22,857 25,808 423.6 54,000 42.3 

November 672,892 22,430 30,342 463.2 54,000 41.5 

December 682,102 22,003 23,806 408.5 54,000 40.7 

Total 8,386,418       AVERAGE % 42.5 

 



 

ANNUAL WATER SUMMARY REPORT 

 

10 

Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System 220003537220003537220003537220003537----    David Street David Street David Street David Street         

 
Part of the Sudbury DWS, the David St. WTP is a membrane ultra-filtration surface water treatment plant. 

The plant’s rated capacity is 40,000 m3/day and provides approximately forty percent of the surface water 

in the Sudbury DWS. It is normal for Wanapitei WTP and David St. WTP to operate at a 60/40 ratio within 

the Sudbury DWS.  

The raw water intake is located approximately three hundred meters distance from the shores of Ramsey 

Lake. The treatment process follows these steps: 

Raw lake water is screened through coarse screens and two strainers. The water is initially disinfected by 

chlorination (sodium hypochlorite). Four pumps send the water to membrane trains for ultrafiltration. The 

filtration process removes particles 0.02 microns (µm) in size or larger. The filtered water flows into a 

reservoir. Chlorine, as sodium hypochlorite, is added at this stage to ensure final disinfection of finished 

water and to maintain a residual disinfectant within the distribution system. Fluoride is added to prevent 

tooth decay along with a corrosion control chemical. The treated water is pumped through UV light 

disinfection units to provide extra inactivation of pathogens. Sodium hydroxide (caustic) is added to control 

seasonal pH swings in lake water. 

The treated water is pumped to the distribution system by four vertical turbine pumps and sends water to 

the south, west and downtown sections of the City of Greater Sudbury. Water from this plant is also used 

to fill the Ellis Reservoir.  

NonNonNonNon----Compliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or Approvals    

In 2021, the David St. system had one AWQI. The incident was a fluoride test of 1.67 mg/L when drinking 

water quality standard is a maximum of 1.50 mg/L. The plant was stopped, and the surge tank was 

backflushed before the plant was restarted. A modification has since been made to the fluoride dosing 

system to prevent future spikes. 



 

ANNUAL WATER SUMMARY REPORT 

 

11 

 
 
 

Annual Flow SummaryAnnual Flow SummaryAnnual Flow SummaryAnnual Flow Summary    

David St. WTP 

  Total Flow 
m3 

Average 
Daily Flow 

Maximum 
Daily Flow 

Peak 
Flow 

MDWL 
Maximum 

Flow 
% 

Capacity 

  m3/d m3/d L/s m3/d 

January 566,485 18,274 23,674 556.4 40,000 45.7 

February 623,942 20,127 38,032 563.0 40,000 55.7 

March  571,222 18,427 31,709 627.6 40,000 46.1 

April 454,724 14,669 17,147 537.5 40,000 37.9 

May 478,997 15,452 18,639 532.6 40,000 38.6 

June 501,370 16,173 21,541 566.0 40,000 41.8 

July 465,233 15,008 17,977 528.8 40,000 37.5 

August 399,277 12,880 14,829 418.0 40,000 32.2 

September 421,513 13,597 16,081 501.5 40,000 35.1 

October 443,641 14,311 15,688 527.9 40,000 35.8 

November 424,241 13,685 16,293 499.7 40,000 35.4 

December 435,292 14,042 17,315 554.6 40,000 35.1 

Total 5,785,936       AVERAGE % 39.6 

 

 



 

ANNUAL WATER SUMMARY REPORT 

 

12 

Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System Sudbury Drinking Water System 220003485 220003485 220003485 220003485 ----    GarsonGarsonGarsonGarson    

The Garson water works is a groundwater system consisting of three wells for servicing the community of 

Garson east of Penman Ave and O’Neil Dr East.  The three wells are: 

• Garson Well No. 1, 

• Garson Well No. 2, and 

• Garson Well No. 3. 

The system includes three vertical turbine well pumps, disinfection with sodium hypochlorite and fluoride 

injection as mandated by PHSD. The water is directly connected to the public distribution network. The 

distribution network extends from Skead Road to the north to Garson-Coniston Road to the south. The pipe 

network is connected to the water supply from the Sudbury distribution system at the intersection of 

Falconbridge Road and O’Neil Drive West, therefore the community is serviced from the Sudbury 

distribution system west of Penman Avenue. The Garson system is connected to the Sudbury distribution 

system through a pressure regulating valve which opens when it detects low pressure on either side. This 

can occur if the Garson wells or Maley Booster fail, or if there is a major watermain break. Otherwise, the 

Garson system operates separately from the Sudbury distribution system even though it belongs to the 

Sudbury DWS. 

In March 2001, a hydrogeological assessment was made of each of the wells which concluded that it is 

unlikely that any of them are under the direct influence of surface water. The raw water was therefore found 

to be in general conformance with the Ontario Drinking Water Standards (ODWS). Notwithstanding the 

historical good water quality, the aquifer used in the Garson well supply has a recharge area which includes 

the developed area of Garson. With direction and consultation from PHSD and the MECP, CGS committed 

to undertaking a groundwater monitoring program for tetrachloroethylene (TCE). Although TCE levels 

found during audit sampling are well below regulatory limits, CGS is proactively sampling and monitoring 

these levels. In 2012 four monitoring wells were drilled in the area and sampling and graphing of results is 

completed regularly by staff to augment historical data and to ensure the safety of the water source and 

public. In 2017 CGS retained a consultant to provide feasibility options for treatment of TCE and the 

possibility of feeding this system directly from the two surface plants. We are currently in the design stage 

of this project. In the meantime, Well #3 is being underutilized as it has the highest concentration of TCE. 

NonNonNonNon----Compliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or ApprovalsCompliance with Act, Regulations, Order or Approvals    

Garson had one AWQI in 2021. A sodium test result was 55.4 mg/L and above the standard of 20 mg/L.  

Another sample was taken to ensure the result and the site will be monitored as per regulatory requirements. 



 

ANNUAL WATER SUMMARY REPORT 

 

13 

 
 

 



 

ANNUAL WATER SUMMARY REPORT 

 

14 

 

 
 

Annual Flow SummaryAnnual Flow SummaryAnnual Flow SummaryAnnual Flow Summary    

Garson Well #1 

  Total Flow 
m3 

Average 
Daily Flow 

Maximum 
Daily Flow 

Peak 
Flow 

MDWL 
Maximum 

Flow 
% 

Capacity 

  m3/d m3/d L/s m3/d 

January 8,068 260 489 16.1 1,572 16.6 

February 6,764 242 494 17.9 1,572 15.4 

March  7,631 246 482 15.7 1,572 15.7 

April 6,474 216 399 16.3 1,572 13.7 

May 8,194 264 409 15.8 1,572 16.8 

June 10,009 334 665 17.9 1,572 21.2 

July 8,698 281 375 18.6 1,572 17.8 

August 8,869 286 361 16.0 1,572 18.2 

September 7,866 262 422 15.8 1,572 16.7 

October 8,551 276 427 17.1 1,572 17.5 

November 7,418 247 437 16.1 1,572 15.7 

December 7,385 238 430 15.3 1,572 15.1 

Total 95,928       AVERAGE % 16.7 

 



 

ANNUAL WATER SUMMARY REPORT 

 

15 

Garson Well #2 

  Total Flow 
m3 

Average 
Daily Flow 

Maximum 
Daily Flow 

Peak 
Flow 

MDWL 
Maximum 

Flow 
% 

Capacity 

  m3/d m3/d L/s m3/d 

January 23,621 787 1,126 30.3 2,981 25.6 

February 22,436 801 975 33.1 2,981 26.9 

March  23,906 771 964 31.5 2,981 25.9 

April 24,465 816 1,100 37.3 2,981 27.4 

May 30,864 1,029 2,082 37.3 2,981 33.4 

June 29,346 978 1,286 37.5 2,981 32.8 

July 25,141 811 1,191 32.9 2,981 27.2 